

TENSION PILE STUDY
VOLUME V
IN SITU MODEL PILE EXPERIMENTS
IN SOFT CLAY

Report Number 82-200-6

* * *

Report
to
Conoco Norway, Inc.
through
A.S. Veritec
Oslo, Norway

by

The Earth Technology Corporation
Houston, Texas

February 1986